DLS Steering Axle

Spare parts for TL4/1 and TL5/,1 version as of 05/2005, track rod rear upper

Spare Parts

Item Description Remark Order No. per set
1 Steering knuckle left JAE 02 106 010 44 1
2 Steering knuckle right, not shown JAE 02 106 011 44 1
3 Plate with pneumatics connection - compensating bellows - steering axle JAE 02 106 000 41 1
4 Plate compensating bellows - steering axle JAE 02 106 001 41 1
5 Bracket welded/can not be ordered separately -
6 Bottom cover kingpin JAE 02 106 001 20 2
7 Top cover kingpin JAE 02 106 002 20 2
8 Kingpin JAE 02 106 000 74 2
9 Clamping nut JAE 02 106 000 72 2
10 Steering shock absorber JAE 02 106 000 47 1
11 Locking cylinder JAE 02 106 000 22 1
12 Compensating bellows for tracking JAE 02 106 000 77 1
13 Track rod Type A, wheel track 2040 JAE 22 106 008 07 1
Track rod Type A, wheel track 2095 JAE 22 106 009 07 1
Track rod Type A, wheel track 2140 JAE 22 106 010 07 1
Track rod Type B, wheel track 2040 JAE 22 106 013 07 1
Track rod Type B, wheel track 2095 JAE 22 106 014 07 1
Track rod Type B, wheel track 2140 JAE 22 106 015 07 1
14 Bolt M10 x 35-10.9 JAE 00 208 102 10 2
15 Bolt M8 x 16-10.9 JAE 00 208 100 08 8
16 Bolt M10 x 16-10.9 JAE 00 208 110 10 8
17 Bolt M10 x 25-10.9 JAE 00 208 109 10 4
18 Bolt M12 x 1.5 x 65 -10.9 JAE 00 208 106 12 4
19 Bolt M12 x 1.5 x 85-10.9 JAE 00 208 101 12 2
20 Bolt M20 x 1.5 x 100-10.9 JAE 00 208 101 20 2
21 Bolt M16 x 1.5 x 60-10.9 JAE 00 208 102 16 2
22 Bolt M20 x 70-10.9 JAE 00 208 108 20 2
23 Nut M8 JAE 00 209 100 08 12
24 Nut M12 x 1.5 JAE 00 209 100 12 6
25 Nut M20 JAE 00 209 101 20 2
26 Nut M20 x 1.5 JAE 00 209 100 20 2
27 Toothed washer JAE 02 206 000 76 2

Repair and retrofit kits

Item Description Remark Order No. per set
28 RK Centering Levers JAE 22 506 001 27 1
29 RK Track rod adjustment JAE 02 506 018 03 2
30 RK Steering knuckle bearing JAE 02 506 006 20 2
31 RK Grease nipples with protective caps x8, not shown JAE 02 511 100 88 1